ASSEMBLY INSTRUCTIONS

(For LD1031X)
ATTENTION:

1. Please read these instructions carefully before assembly.

2. Aluminum is soft metal over tighten may strip threads or break the part.

3. DO NOT use power tools.

4. Check parts against the parts list to make sure you have all parts needed for proper assembly.

5. Familiarize yourself with the inventory of parts and the accompanying illustrations to ensure safe
and proper assembly.

Assembly steps:

1. Loosely attach top and bottom shelf frames to the arms using screws(P) and big flat washers(Q) as shown in
figure(1). Note: Bottom shelf frame(E) has the bottle rack and should be positioned at rear of the cart, and the
top shelf frame(C) has the retaining bar which should be positioned at the front of the cart.

2. Turn the cart onto its legs, loosely attach between bottom frame and arms using flat washers(Q) nuts(R) and
nut caps(S).

3. Loosely attach wheels(G) on to the arm and securing the wheel with middle lock washer(O),flat washers(N)
screws(M)and wheel covers (M1). Then attach handle bar(H) between the arms using flat washers (K),

screws(J)and pvc cover(L).
4. Attach the casters(l) to the front legs of the cart.then put the shelf(D&F) on the shelf frame.
Warning : DO NOT use acid or alkaline washing liquid to clean the product.

*k DO NOT OVER TIGHTEN

sk NO SOCKET DRIVERS !

>

*k NO POWER TOOLS

Parts list Description Qty Parts list Parts picture Description Qty
A Left arm 1 J @) (vs-25) Screw 2
K (M6*12. 5) Small flat washer 2
B Right arm 1 L L e PVC cover 2
M Q@@ M6*15
C Top shelf frame 1 (M6715) | Screw 2
M1 . Wheel cover 2
D Top shelf 1 N @ (M6%8) | Big flat washer 2
O] © Lock washer 2
Bottom shelf frame
. ! P af]) (M8*25) | Screw 6
F Bottom shelf 1 Q & ms+16.5) | Flat washer 8
R @XG Nut 2
G Wheel 2
S CEI Nut cap 2
Handl
H o= 1 T Wrench 1
I Caster 2 U @:?g Wrench 1
Made in China




	页面 1

